BULL BAR

*VERIFY YOU HAVE ALL THE COMPONENTS BEFORE STARTING THE INSTALLATION. REFER TO THE
ENGINEERING DRAWINGS AT THE END OF THIS DOCUMENT FOR A COMPLETE PARTS LIST*

MFG2020 - Rev 1 9/7/21 Page 1



Remove the two upper @1/2" Bolts that
connect your Bumper Center thru the Tow
Point and Wing.

This picture shows the Wing removed for
clarity. **Do not remove the Wing.**

Leave the lower two Bolts in place and
tight during the Bull Bar installation. This
will keep your Wing from changing posi-
tions during installation.

Remove these
two bolts

Leave these in
place and tight

Next install the Bull Bar Towers as shown into the slots at the top of the bumper and wing. Reinstall
the @1/2" Hex Bolts thru the bumper, wing, tow points and Bull Bar Tower. Leave these bolts loose
while your finish the installation.

MFG2020 - Rev 1 9/7/21 Page 2



Next loosely assembly the Bull Bar Center
Bar as shown between the towers using
the @3/8" Hex Bolts.

Position the Bull Bar and Towers as need-
ed and tighten the @3/8" Hex Bolts se-
curely.

<)

With the Bull Bar in its final position, tight-
en the remaining four @1/2" Hex Bolts
that connect the Bull Bar to your bumper.

**Maintenance**
« Periodically check and re-tighten all fasteners.

« Periodically check your product for scratches, dings, or rust spots which can
happen over time or after heavy use. It is important to address these areas

S iy «
UPERIOR DURABIL imu

as soon as possible to prevent rust and corrosion from spreading. We rec- B e
ommend using Rustoleum® brand Black Semi-Gloss Protective Enamel (oil _ v
based). Apply using a foam brush by dabbing to match the powder coat

texture.

MFG2020 - Rev 1 9/7/21 Page 3



1 40 | 133HS 4 :37IS 133HS y:1:31vOS

A4

AJd

L COCOAW
0COCOAW o\ oma

dva 11Nd AOW d3A0d1S3a

‘NOILI¥Os3a

1VOD d43AMOd ADV19 = LC0COIW ¢
NOILJdO 1331S 33V4d = 0C0CO4W "L
‘S3ION

3lva

003

SILON 33§
HSINI

V/N

Q3LEIHOYd
121130740 NOISSINd
N3LL¥M 3HL INOHLM JTOHM

NOILYWYOANI 3HL

Avisatyw | TVINIGHNOD NV A¥VIINAO¥d

“dddV OIW
“ddd¥ ON3I
aPO3IHO

IWVYN

S00°0% TYWID3Q 3DV1d 333HL
S100% TYWIO3Q 30V1d OML

« [ FHOVW “dVINONY
010'0% ‘SIONVIITOL

. 120T/51/9 1 HOW NMVIa SIHONI NI 33V SNOISNIWIQ
211 do’

*@31HID34dS ISIMITHLO SSIINN

y 349 31v1d ONIZ 91-8/€ 1NN X3H CYOJZ9I8ENH] 9

8 | 3LV1d DONIZ.S/8 X.91/S@ $IHSVM LV T4 dzvilemd] ¢

y G4 31V1d DNIZ 00° L X 91-8/€ 1109 X3H c¥4Odz9191888H] ¥
“ALD NOILdI¥D$3a ¥IIWNN L3Vd ON
Wall

o9

L $a - ¥3IMOL 3ve TINg 50-020cO4Wy| €

L $d - 93IMOL 3ve TINg y0-020C0WY| ¢

L 4ve 33INID 20-020204WY| |
“ALD NOILI¥D$3d 4IGWNN 18Vd WA

Page 4

9/7/21

MFGZ2020 - Rev 1



. ¢

> [0

TRUCK INSTRUCTION
. SHEET

PESTROYER SERIES BOLT KIT

BULL BAR (may vary)

SHIPPING SHEET

Packaged by:

On:

CENTER BAR
4MFG2020-02

(x1)

BULL BAR TOWER - PS BULL BAR TOWER - DS
4MFG2020-04 4MFG2020-05
(x1) (x1)

MFG2020 - Rev 1 9/7/21 Page 5



. ¢

WP 9006
2 0000

Bolt Kit
Packaged by:

on FLAT WASHER
@5/16" X .875"
(0159722)
(x8)

m
LRI

(
<@>
<@>

— . =
- k )\
A o~
HEX BOLT 3/8-16 X 1.00" HEX NUT 3/8-16
(0137514) (0147966)

(x4) (x4)

MFG2020 - Rev 1 9/7/21 Page 6



